For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

For Serial Nos.
190,000 & Higher

. INC.

CONGRATULATIONS on the purchase of your new Exmark mower.
This product has been carefully designed and manufactured to give
you a maximum amount of dependability and years of trouble-free
operation.

If additional information is needed, or should you require trained
mechanic service, contact your authorized Exmark equipment
dealer or distributor.

If you need to order replacement parts from your dealer, always
give the model number and serial number of your mower as well
as the part number, description and guantity of the part needed.

The Serial No. plate is located on the right side of the console.

For ease of ordering and reference, we suggest that you record
the information requested in the following identification table.

TS MANUAL

Model No.

Serial No.

Engine Model No.

Engine Serial No.

Date Purchased

Paste Label From
Literature Packet Here

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
EXMARK PARTS PLUS"” PROGRAM

EFFECTIVE DATE: September 1, 1995

Program

If your Exmark dealer does not have the Exmark part in stock,
Exmark will get the parts to the dealer the next business day or the
part will be FREE* Guaranteed!!

How the Program Works

1. If dealer does not have part in stock for a "down" unit at
the time of request by customer, the dealer contacts his
distributor by 1:00 p.m., local time, and requests Exmark
Parts Plus” shipment of six (6) line items or less.

2. Distributor ships part(s) to dealer or customer, as EXMARKPA R '|' SPL u S®

requested by dealer, same day, overnight UPS Distributor
bills dealer for part and freight charges where applicable.

3. If distributor does not have the part(s) in stock to satisfy
Exmark Parts Plus® order, he contacts Exmark by 3:00
p.m., central time, with an Exmark Parts Plus® order of six (6) line items or less.

4. If order is received by 3:00 p.m. central time, Exmark ships part(s) direct to dealer or customer, as requested by
distributor, same day, overnight UPS Exmark bills the distributor for parts and shipping charges, where applicable.

5. The customer pays for the part and freight if it is shipped under the Exmark Parts Plus® and if it arrives in accordance to
the program.

6. Who pays for the part and freight if it fails to arrive overnight in accordance to the program?
A. Under any circumstance the customer does not pay.

B. If the part does not arrive overnight due to:
1. The dealer not submitting the Exmark Parts Plus® order to his Exmark distributor by 1:00 p.m., the dealer
pays for the part and freight.

2. The Distributor being unable to ship the part the same day or not submitting the Exmark Parts Plus”
order to Exmark by 3:00 p.m., central time, the Distributor pays for the part and freight.

3. Exmark being unable to ship the part and the Exmark parts order is received by 3:00 p.m., central time,
Exmark pays for the part and freight.

4. If the part does not arrive overnight due to the shipper (UPS), the shipper pays for the freight and
Exmark pays for the part.

The following restrictions apply -- The Exmark Parts Plus® Program is available only through participating Exmark
Dealers and applies only to orders submitted on this program Monday through Thursday. UPS has initiated a Saturday delivery
program to many areas of the continental United States and can be requested for an overnight shipment on Friday to be delivered
Saturday. The next day air charge, plus the Saturday delivery fee will be the responsibility of the purchaser. Exmark Mfg. will
assume no responsibility for Saturday delivery shipments. To qualify, all Exmark Parts Plus® orders must be received by Exmark
by 3:00 p.m., central time. Orders must be six (6) line items or less. Exclusions from the Exmark Parts Plus® Program are: Any
wholegood or accessory in its entirety, engines and engine replacement parts, 5-speed Peerless transmissions and 5-speed
transaxles, hydraulic or hydrostatic wheel motors, cutter decks and engine decks or any item exceeding United Parcel Service
size and weight restrictions.

Due to UPS restrictions, aerosol spray paint is considered a hazardous material and cannot be shipped via UPS next day or
Second Day Air.

Exmark Manufacturing stocks a limited supply of parts for transaxles, pumps and wheel motors. These parts can be ordered for
Next Day Air shipment but will not be guaranteed per the Parts Plus Program.

1
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

A WARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
D= Tor= I €] (0] U] o ISP 27-28
Electrical Diagram ...........ccooevviiiieiiiie e 31-34
Electrical Group........coviviiii e 29-31
ENgine DeCK GroUp .....cccuviiiiiiiiieiiii e 18-24
Front Frame GroUP.......oocuiiiiiiieee e 9-10
FUEI GIOUPD .vveeeie e 12-14
HydrauliCS GroUpP.......coovvuuiieieii e 25-26
Main Frame GroUp ......oooeuuiieiiiiieeeee e e 11
Motion Control LEVEIS .......covvvviiiiiii e 17
Park Brake Group .......ccccooveviiiiiiiiie e 15-16
Parts Plus Program ........ccoooeiiiiiiiicc e 1
YA B =Tl [ €1 (o 10 o J PP 3-4
T B =T ot (g €1 (o 11 o P 5-6
A D =Tl [ €1 (o 10 o J PP 7-8
2

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" DECK GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Reqg'd. No. Part No. Description Reqg'd.
1 |642053 Deck wldmt, 52" .........cccevveeen. 1 41 |633366 Belt, blade drive 52" Deck....... 1
634536 Deck wldmt, 52" w/decals ....... 1 42 1633447 ChaiN....ccooviciiieieeeeeeeieieeeen 4
2 [805259 Washer, 3/8 SAE.......ccc..eene 3 43 |800811 Screw, 7/16-14 x 1-1/2............ 8
3 323533 Spacer, shv/ibrg......ccccccvveeeenn... 3 44 1800271 Screw, 5/16-18 x 3/4 .............. 2
4 |513208 Washer, disc spring ................ 6 45« 1403087 Sheave, blade drive 6.75 0OD..1
5 1303334 Washer, 5/16 disc spring ........ 1 46 |633010 Pulley, split sheave 6.30 OD...1
6 809001 Nut, 5/16-18 whizloc................ 14 47¢ |803046 Setscrew, 5/16-18 x 1sghdcp..1
7 1602913 Baffle widmt, discharge........... 1 480 |803022 Setscrew,5/16-18x5/8sghdcp .2
8 |[800270 Screw, 5/16-18 x5/8 ............... 5 49 |807264 Key, 1/4sqx25/8....ccccveeenne 1
9 (603299 Roller, antiscalp.......cccccceeerennnes 6 50 |633012 Jackshaft, deck drive.............. 1
10 |809007 Nut, 3/8-16 whizlock................ 12 510 |634620 Cutter housing complete......... 3
11 |373034 Washer, pivot.......ccccceeevvueeneee. 7 52 |800304 Screw, 3/8-16 x3 1/4.............. 1
12 1603602 Bushing,roller........................ 6 53 (633014 Bracket, jackshaft................... 1
13 |303327 Washer, 3/8 disc spring .......... 10 54 1807503 Bolt, 5/16-18 x 3/4 Carr.......... 6
14 800807 Screw, 3/8-16 x4 gr8............ 6 55 (513013 Housing, flange............cccvueneee 4
15 |602571 Chute, discharge 52"............... 1 56 |513012 Bearing w/lock collar & ss....... 2
16 |800273 Screw, 5/16-18 x 1 .................. 3 57 |633573 Guard, Brg bottom .................. 3
17 |804256 Nut, 5/16-18 nyloc ................... 4 58 |807507 Bolt, 3/8-16 x 1 catr................. 4
18 |633357 Shield, belt 52" ........cccvvvvenneen. 2 59 (632690 Strut widmt, deck .................... 2
19 323385 Knob, belt shield...................... 6 60 |634619 Housing w/ring, spacer, & brg .3
20 322110 Beltguide wldmt...................... 1 61 (633029 Spherical rod end.................... 2
21 [800848 Screw, 5/8-11x1gr8............. 3 620 (803050 Setscrew, 5/16-18 x .75sqghd ..1
22 |800297 Screw, 3/8-16 x2 1/4 .............. 2 63 |[800343 Screw, 5/8-11X5.....ccccvveennee. 2
23 |303537 Stud, belt shield....................... 2 64 |805010 Lockwasher, 5/8 reg.spring.....2
24 1805258 Washer 5/16 std flat................ 4 65 (811006 Zerk, 1/4-28 straight................ 4
25 (323417 Washer, rubber.........cccccuueen.... 2 66 (632199 Pin wldmt, deck strut............... 2
26 [633151 Spring, extension..................... 1 67 |804510 Nut, 5/8-18 hex ........ccccvvvennnnee 5
27 1632119 Arm wldmt, deck idler.............. 1 68 (807006 Key, # 61 Woodruff................. 3
28 [513034 Bearing, pivot ........ccccvveeeeeeeinns 2 69¢ (633701 Sheave, blade drive ................ 3
29 1634244 Arm wldmt/brg sub-assy.......... 1 70 [513016 Bearing.......cccccceevvvveeeiiiveeeenn, 6
30 |603044 Bushing, idler pivot.................. 1 71 323532 Housing ,bearing..........ccc....... 3
31 |811008 Zerk, 1/4-20 90°. ......cccvveerrennns 1 72 1323528 Spacer, bearing........c.ccccoeenee. 3
32 (805260 Washer, 3/8 std flat................. 1 73 |800293 Screw, Hexcap 3/8x11/4.....18
33 (804257 Nut, 3/8-16 nylock ................... 20 74 1808502 Snap RiNG....cccccceeeviviivinneennnn. 3
34 |800299 Screw, 3/8-16 x2 3/4 .............. 1 75 633574 Spindle.......ccoveiiiiiieeiiiee 3
35 (633109 Idler pulley 6.00 dia flat............ 2 76 |633482 Blade, notched air foil. ............ 3
36 |803016 Bolt, 3/8-16 x 1 whizlock.......... 1 613251 Blade, solid air foil. .................. 3
37 (633456 Bushing, ldler.........cccccvveeennns 2 633485 Blade, low lift...........cccvvvivinnnnns 3
38 |804522 Nut, 5/8-11 heX......ccovevevveennnns 2 O 1633484 Blade, mulching ........c..ccceen. 3
39 (809073 Nut, 7/16-14 whizlock.............. 16 77 |634546 Jackshaft S/A.......cccccvvveenen 1
40 (603805 Idler pulley5.06 O.DV ............ 1 78 1634726 StrutwldmtS/A........ccceveeeen. 2
O Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523

Use antiseize on bore of sheaves.

Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.
Exmark red touch up spray paint - P/N 850337

Cutter housing complete includes sheave, washer, and nut.

3

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
52" DECK GROUP

Torque to
. 75-80 ftdbs

91 Torque to
75-80 ftbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
60" DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reqg'd.
1 |632958 Deck wldmt, 60.......c.....ccvveee.e 1 42 (633447 ChaiN....cccoeeeiiiiieeeiiiee e, 4
634983 Deck widmt, 60 w/decals........ 1 43 800811 Screw, 7/16-14 x 1-1/2 ........... 8
2 1634619 Housing w/ring, spacer, brg.... 3 44 1800271 Screw, 5/16-18x 3/4 ............. 2
3 |805259 Washer, 3/8 SAE.................... 3 45+ 303498 Sheave, blade drive 6.13 OD. 1
4 1513208 Washer, disc Spring ............... 6 46+ |633010 Pulley, split 6.30 OD(23hp&25hp)1
5 1303334 Washer, 5/16 disc spring........ 1 643292 Pulley, split 6.71 OD (26hp Koh) 1
6 |809001 Nut, 5/16-18 whizlock ............. 14 470 803046 Setscrew, 5/16-18 x 1sghdcp. 1
7 |602913 Baffle widmt, discharge .......... 1 480 |803022 Setscrew,5/16-18x5/8sghdcp 2
8 |800270 Screw, 5/16-18 x 5/8............... 5 49 (807264 Key, 1/4sqx25/8......ccccu..... 1
9 |603299 Roller, antiscalp.......ccccceeruueee. 6 50 |633012 Jackshaft, deck drive.............. 1
10 |809007 Nut, 3/8-16 whizlock ............... 10 51 |804522 Nut, 5/8-11 heX......coceceevevveenns 2
11 373034 Washer, pivot .......ccccevverennnee. 7 52 |800304 Screw, 3/8-16 x31/4 ............. 1
12 603602 Bushing, roller...........ccccceeennee 6 53 |633014 Bracket, jackshaft.................. 1
13 |303327 Washer, 3/8 disc spring.......... 10 54 |807503 Bolt, 5/16-18 x 3/4 Carr. ........ 6
14 |800807 Screw, 3/8-16 x4 gr8.......... 6 55 |513013 Housing, flange ........c.ccceeeee 4
15 |632939 Chute, discharge 60".............. 1 56 |513012 Bearing w/lock collar & ss ...... 2
16 |800273 Screw, 5/16-18 X 1.................. 3 570 1634972 Cutter housing complete ........ 3
17 |804256 Nut, 5/16-18 nylock................. 4 58 |[807507 Bolt, 3/8-16 x 1 carr................ 4
18 |633084 Shield, belt 60"...............cc....... 2 59 |632690 Strut widmt, deck.................... 2
19 |323385 Knob, belt shield..................... 6 60 323533 Spacershvi/brg.........cceeeeennn. 3
20 |322110 Beltguide wldmt..................... 1 61 |633029 Sphericalrod end................... 2
21 |800848 Screw, 5/8-11x1gr8............ 3 62¢ |803050 Setscrew, 5/16 x 3/4sghdcp ... 1
22 (800297 Screw, 3/8-16 x2 1/4.............. 2 63 |[800343 Screw, 5/8-11 X5 .....cccccuveeen. 2
23 [303537 Stud, belt shield...................... 2 64 |805010 Lockwasher, 5/8 reg.spring.... 2
24 (805258 Washer 5/16 std flat ............... 4 65 |[811006 Zerk, 1/4-28 straight............... 4
25 (323417 Washer, rubber...........ccc..e..... 2 66 (632199 Pinwldmt, deck strut.............. 2
26 (633151 Spring, extension.................... 1 67 |804510 Nut, 5/8-18 heX.....c.oceeevvvenenns 5
27 1632119 Arm wldmt, deck idler............. 1 68 |807006 Key, # 61 Woodruff................. 3
28 (513034 Bearing, pivot.....ccccceevvrcnvnnennn. 2 69+ |633701 Sheave, Blade drive. .............. 3
29 (634244 Arm wldmt/brg sub-assy......... 1 70 |513016 Bearing........ccceceeeiivieeeeirenaenns 6
30 |603044 Bushing, idler pivot................. 1 71 323532 Housing, bearing .................... 3
31 |811008 Zerk, 1/4-20 90°........cccvveenenn. 1 72 |323528 Spacer, bearing...........c......... 3
32 |805260 Washer, 3/8 std flat ................ 1 73 |633573 Guard, brg bottom .................. 3
33 804257 Nut, 3/8-16 nylock................... 20 74 808502 Snap RiNG......cccccevvvveeeiiireneans 3
34 |800299 Screw, 3/8-16 x 2 3/4.............. 1 75 633942 Spindle........ccccveeeiiiiiieeiiieee, 3
35 633109 Idler pulley 6.00 dia flat........... 2 76 |633483 Blade, notched air foil............. 3
36 |803016 Bolt, 3/8-16 x 1 whizlock......... 1 613250 Blade, solid air fail .................. 3
37 633456 Bushing, Idler.......................... 2 613111 Blade, low lift ......c.ovvvvvevennnnnene. 3
38 800293 Screw, 3/8-16 x 1 1/4.............. 18 0 613112 Blade, mulching.........cccccce..... 3
39 |809073 Nut, 7/16-14 whizlock ............. 16 77 |634546 Jackshaft S/A ......ccccevviiienens 1
40 (603805 Idler pulley 5.06 O.D. V........... 1 78 634726 Strutwldmt S/A........ccoiiiieen 2
41 |633127 Belt, blade drive 60" deck....... 1 634772 Strut widmt S/A (26hp Koh).... 2
0 Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK604

¢ Use antiseize on bore of sheaves.

¢ Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.

Exmark red touch up spray paint - P/N 850337
O Cutter housing complete includes sheave, washer, and nut.

5

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
60" DECK GROUP

Torque to
. 75-80 ftdbs

4 Torque to
75-80 ft-lbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
72" DECK GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Reqg'd.
1 |[643052 Belt, Blade drive 72" ............... 1 39 |633029 Sphericalrodend................... 2
2 1323385 Knob, belt shield..................... 6 40 |800343 Screw, 5/8-11 X5 .....cccccvveeen.. 2
3 |643076 Shield, belt 72" RH ................. 1 41 |642073 Strut widmt, deck.................... 2
* 1643075 Shield, belt 72" LH................... 1 42 (632199 Pin wldmt, deck strut.............. 2
4 (803016 Bolt, 3/8-16 x 1 whizlock......... 1 43 (811006 Zerk, 1/4-28 straight............... 4
5 |805259 Washer, 3/8 SAE.................... 3 44 (800293 Screw, 3/8-16 x 1 1/4 ............. 18
6 |633109 Idler pulley 6.00 dia flat........... 2 45 323417 Washer, rubber ..................... 2
7 1633151 Spring, extension.................... 1 46 |805258 Washer 5/16 std flat............... 4
8 809007 Nut, 3/8-16 whizlock ............... 13 47 (303537 Stud, belt shield...................... 2
9 |633456 Bushing, Idler.........cccccceeeinnnns 2 48 642077 Deck weldment, 72"................ 1
10 |805260 Washer, 3/8stdflat................ 3 644149 Deck weldment, 72" w/decals. 1
11 |373034 Washer, pivot .......ccceeeviieeeenne 8 49 (513016 Bearing........cccooceveeriieeeeninnnen. 6
12 804257 Nut, 3/8-16 nyloC ........ccuveeennee 20 50 |323532 Housing, bearing .................... 3
13 |513034 Bearing, Pivot.......cccvvvvvvvvvnnnnns 2 51 |323528 Spacer, bearing...................... 3
14 1632119 Arm wldmt, deck idler............. 1 52 808502 Snap RiNG......cccceevviveieiiiiieenns 3
15 |603044 Bushing, idler pivot................. 1 53 |323533 Spacer shv/brg.......cccccccvvnnnes 3
16 |800304 Screw, 3/8-16 x 3 1/4.............. 1 54 633573 Guard, brg bottom ................. 3
17 |804510 Nut, 5/8-18 heX......c..ccccvvrennee 5 55 643116 Spindle........cccoviiviiiiieiiiienens 3
18 |513208 Washer, disc spring................ 6 56 |807006 Key, # 61 Woodruff................. 3
19« (643269 Sheave, Blade drive. .............. 3 57 |643006 Blade, notched air foil............. 3
20+ |303498 Sheave, blade drive 6.13 OD. 1 ¢ |643097 Blade, mulching..........ccceeennee. 3
21+ |633010 Pulley, split 6.30 OD (23&25hp) 1 58 |800848 Screw, 5/8-11x1gr8............ 3
643292 Pulley, split 6.71 OD (26hp Koh) 1 59 800297 Screw, 3/8-16 x21/4 ............. 2
22 (633012 Jackshaft, deck drive.............. 1 60 |[800299 Screw, 3/8-16 x23/4 ............. 1
23 (807264 Key, 1/4sqx25/8.......c....c..... 1 61 |602913 Baffle widmt, discharge........... 1
240 |803046 Setscrew, 5/16-18 x 1sghdcp. 1 62 |800270 Screw, 5/16-18 x5/8 .............. 5
25¢ [803050 Setscrew, 5/16 x 3/4sghdcp ... 1 63 |800807 Screw, 3/8-16 x4 gr8............. 6
260 |803022 Setscrew,5/16-18x5/8sghdcp 2 64 |603602 Bushing, roller.......cc.cccccveeee.. 6
27 (809001 Nut, 5/16-18 whizlock............. 14 65 |603299 Raller, anti-scalp...........c.c...... 6
28 |807507 Bolt, 3/8-16 x 1 carr................ 4 66 |800273 Screw, 5/16-18 X1 ......coc..... 4
29 |807503 Bolt, 5/16-18 x 3/4 Carr. ......... 6 67 |642071 Chute, discharge 72".............. 1
30 |633014 Bracket, jackshaft................... 1 68 |804256 Nut, 5/16-18 nyloc .................. 4
31 |513013 Housing, flange...................... 4 69 [811008 Zerk, 1/4-20 90°.......cccvvveeee.... 1
32 |513012 Bearing w/lock collar & ss....... 2 70 |603805 Idler pulley 5.06 O.D. V .......... 1
33 |303327 Washer, 3/8 disc spring.......... 10 71 |634619 Housing w/ring, spacer, brg.... 3
34 809073 Nut, 7/16-14 whizlock ............. 16 7200 1644092 Cutter housing complete ........ 3
35 |800811 Screw, 7/16-14 x 1-1/2 ........... 8 73 |634546 Jackshaft S/A .......ccceeviveeens 1
36 633447 Chain.....cccoecvviiiieiiieeieenene 4 74 634244 Arm wldmt/brg sub-assy......... 1
37 804522 Nut, 5/8-11 heX........eccvvveennnnen. 2 75 |644074 Strutwldmt S/A ..., 2
38 |805010 Lockwasher, 5/8 reg.spring.... 2 644287 Strut widmt S/A (26hp Koh).... 2

*

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK724.

Use antiseize on bore of sheaves.

Use Pro-lock Nut Type (P/N 840022 .5 ml. tube) on setscrews.

Exmark red touch up spray paint - P/N 850337
Cutter housing complete includes sheave, washer, and nut.

7

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
72" DECK GROUP

g\53 Torque to
75-80 ftdbs

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

FRONT FRAME GROUP

ng' Qty. Ref. Qty.
" [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 (632518 Frame wldmt, front 52"........... 1 32 1633064 Spring, deck support (52" & 60") 2
632513 Frame wldmt, front 60"........... 1 643015 Spring, deck support (727)...... 2
642046 Frame wldmt, front 72"........... 1 33 |804755 Jam nut, 5/8-11.......cccccuereneen. 4
2 1811006 Zerk, 1/4-28 straight................ 5 34 |543513 Cap, grease .......ccceeeeeeeeeeeennnnns 2
3 |633556 Floorpan .......ccccocevenieevnennne. 1 35 |543509 Bearing cone, tapered roller ... 4
4 1633553 Pad, anti skid............cccceeernen. 3 543508 Bearing cup, tapered roller ..... 4
5 634312 Lever Wigrip...cccoceveeerierennnnnn 1 36 |543511 Seal, grease.......cccceeeereeennnen. 2
632324 Lever widmt, lift ...........cocveeeee 1 37 |632511 Caster widmt (52" Koh)........... 2
6 |633295 Grip, liftlever........ccccceveeneen. 1 642111 Caster widmt (52" Kaw, 60" & 72") 2
7 1632219 Arm wldmt, deck lift................. 1 38 |804266 Nut, 3/4-10 nylock................... 2
8 |633325 Spring, compression ............... 1 39 |633508 Washer, spring disk................ 6
9 |805259 Washer, 3/8 SAE flat............... 1 40 |800339 Screw, 1/2-13x7 % (52" Koh).... 2
10 |804257 Nut, nylock 3/8-16 ................... 5 800335 Screw, 1/2-13x9(52” Kaw, 60” & 72") 2
11 |808505 E-fiNG..cccioureiieraiieaniieenieeannnn 5 41 811010 PIUG cceeeiiiieiieeceee e 2
12 633068 Arm, deck lift .......ccoeveereiinnen. 2 42 1634662 Caster wheel assy (52" Koh)... 2
13 |806761 Cotter pin, 1/8 x 3/4.................. 2 644251 Caster wheel assy
14 1808284 Clevispin,3/8X 1....cccevurenneen. 2 (52" Kaw, 60" & 72")............. 2
15 633889 Plate, deck lift..........ccceveuernnnnn. 1 43 1804269 Nut, 1/2-13 nylock.(light thin).. 2
16 |632899 Plate widmt, deck lift................ 1 44 1633579 Spacer, front caster (52" Koh) 2
17 |633082 Bushing, lift lever.................... 1 633959 Spacer, front caster
18 |633080 Bushing, lift lever..................... 1 (52" Kaw, 60" & 72")............. 2
19 (800299 Screw, 3/8-16 x 2 3/4 .............. 1 45 (633580 Seal, bearing........cccceeevvveeennns 4
20 (633097 Hitch pin w/lanyard................... 1 46 |633585 Bearing cone........c..cccecvveeennnn. 4
21 806005 Hairpin cotter (serv only) ......... 1 47 1633581 Spacer, bearing...........cc.c....... 4
22 |800295 Screw, 3/8-16 x 1 3/4............... 2 48 |633582 Wheel & tire assy (52" Koh).... 2
23 |303327 Washer, 3/8 disc spring........... 12 633002 Tire,13x5.0-6 4 ply (52” Koh)... 2
24 1809007 Nut, whizlock 3/8-16 ............... 19 633583 Wheel (52" Koh)......c..cvuveenneen. 2
25 1800292 Screw, 3/8-16 X L.....ccceeeeuernneen. 3 633971 Wheel & tire assy
26 |800293 Screw, 3/8-16X11/4................ 12 (52" Kaw, 60" & 72") ............ 2
27 |805271 Washer, 7/8 SAE flat.. ............. 4 523009 Tire, 13x6.5-6 4 ply
28 1633096 Rod, deck lift........ccoevvivernennnee. 2 (52" Kaw, 60" & 72"). ........... 2
29 1804522 Nut, 5/8-11 regular .................. 8 633987 Wheel (52" Kaw, 60" & 72)..... 2
30 |633441 Swivel, deck mount.................. 4 633584 Bearing CUpP.......cccceevuvveverinnenn. 4
31 |805268 Washer, 5/8 std flat................. 4 49 1633587 Handle.......ccooooveiieiiieniieeen. 1
Exmark red touch up spray paint - P/N 850337
9

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
FRONT FRAME GROUP

10
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
MAIN FRAME GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |643255 Track, seat (4" adjustable) ..... 1 20 |804256 Nut, nylock 5/16-18................. 1
2 633461 Seat (All units except 26hp Koh) 1 21 (804257 Nut, nylock 3/8-16................... 2
3 |543401 Spacer, seat track................... 4 22 |807513 Screw, #10-24x1/2................ 2
4 |800271 Screw, 5/16-18 x 3/4 .............. 6 23 (809001 Nut, whizlock 5/16-18.............. 4
5 [543407 Cushion, seat..........cccuveeeeenn. 1 24 1513762 Clip, loom (.50).........ccccuveennnene. 1
6 |543408 Cushion, backrest................... 1 25 303335 Plastictie (IrQ) .....cccceeeveeeennnen. 1
7 [543409 Cushion, armrest (RH)........... 1 26 |513592 Ball, (red) throttle cable........... 1
80 (543411 Cushion armrest (LH)............ 1 27 1800252 Screw, 1/4-20x 3/4................. 1
9 633696 Cable, throttle............c............ 1 28 809012 Nut, whizlock 1/4-20................ 1
10 (603336 Cable, choke .......c.cccoevueenneen. 1 29 (513658 BUMPET ....ccocireiieiieeeieee e 2
11 |632923 Frame, engine deck ............... 1 30 |805257 Washer, 5/16 SAEflt.............. 6
12 1633970 Wheelftire assy. (60" & 727) ... 2 31 |633859 SeatFrame........ccccccviiiienens 1
633993 Tire, 24x12-12 4 ply (60" & 72") 2 32 |800292 Screw, 3/8-16 X 1........ccveeeeee. 2
633992 Wheel (60" & 72")...cevvvevunnenn. 2 33 |633964 Stop, Park Brake..................... 1
653010 Wheelltire assy. (527)............. 2 34 |633872 Stop/Spacer (26hp Koh & 22hp Kaw) 2
653160 Tire, 23x9.5-12 4 ply (52”) ....... 2 35 |633821 Seat, Suspension (26hp Koh only) 1
653158 Wheel (52") ...ovvveeiviiiiieeeeenn, 2 631845 Kit, Pan w/seat & back ........... 1
13 [633965 Front, Console..........ccceeeeeeeen. 1 631844  Kit, Armrest ASSY .......cccovuveennne 1
14 632187 Frame, seat mount................. 1 631843 Kit, Boot, upper & lower wire... 1
1501513011  Nut, wheel 1/2-20 .................. 8 631842 Kit, Armrest Pad w/hardware .. 1
633273 Bolt, wheel 1/2-20 x7/8............ 8 631846 Kit, Damper w/hardware ......... 1
16 633293 Rod, seat hold-up................... 1 631847 Kit, Rollers, bumpers & hrdwre 1
17 1800273 Screw, 5/16-18 X 1 ........cccu... 1 631848 Kit, Spring & Cable & hardware 1
18 (800306 Screw, 3/8-16 X5 ....cccceeuenneee. 2 631849 Kit, Knob & Shaft & hardware . 1
19 [804252 Nut, nylock #10-24 ................. 2 643281 Switch, Seat ............cccuun........ 1
O Not lllustrated
O Some units have hubs with studs installed and require wheel nuts, some units have hubs without studs and

require wheel bolts.
Exmark black touch up spray paint - gloss black

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KOHLER 18, 23, & 25 HP AIR-COOLED FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Reqg'd. No. | Part No. Description Reqg'd.
1 |303077 Clamp, fuelline ......c.ccccooveeenns 6 11 (633968 Tank, fuel (RH) .....ccccovivrrnnnn
2x |Kohler Part No. 2405002 Fuel Filter....... 1 12 |633347 Valve, fuel.....cccccoceveecvvnennee.
3 |513762 Clip, loom .50.......ccccceevvivveennns 2 13 633348 Fuelline ....ccccevvveveeeveveviiiiiiinnnes
4 |303335 Plastic tie (large) ......cccceeeuvneee. 1 14 1633349 Spring, fuel tank......................
5 |513508 Cap, fueltank........ccccccoevveennns 2 15 |800251 Screw, 1/4-20 x 5/8.................
6 |513645 BUShING ......cccvveeiiiiieccciieeees 2 16 |800271 Screw, 5/16-18 x 3/4...............
7 |543277 Elbow, strainer ..........ccceeennnee. 2 17 1804267 Nut, thin nylock 5/16-18..........
8 |543456 Fuelline.....ccoooveveeeieeiiieieieenn, 2 18 |805004 Washer, lock 1/4..............uu.....
9¢ (633023 Stud, fueltank.........cccuvveeee... 6 19 |805005 Washer, lock 5/16...................
100 (633967 Tank, fuel (LH) .....ccceevvvenvnnee. 1 20 |805257 Washer, 5/16 SAE..................

¢ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
O Not lllustrated.
X Refer to Engine Owner’s Manual (Fuel Filter Must be 15 Micron or smaller).

12
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED FUEL GROUP

5
Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 |[513508 Cap, fueltank .........ccccoueerennns 2 16* | 803028 Screw, Machine 10-24x5/8...... 4
2 643017 Tank, fuel (RH).....ccccooovernenns 1 17 |802002 Screw, thread cut 10-32x1/2 ... 3
3 633967 Tank, fuel (LH)....c.cccervierennnn. 1 18 |643013 Cover, gauge......ccccoeveerveennnen. 1
4 1303308 Clamp, hose .........ccccevveuerennnn. 1 19 |804267 Nut, thin nyloc 5/16-18 ............ 6
5 |543456 Fuelline .......cccceviiviiiineninens 3 20 (633349 Spring, fueltank .........c.cc......... 6
6 |303077 Clamp, fuelline.......ccccccouvee.. 9 21 805257 Washer, 5/16 SAE.................. 10
72 |Kawasaki P/N 49040-2065 Fuel Pump.. 1 22 633023 Stud, fueltank ........cccceeevveeeenne 6
8 1643270 Fuelline .......cccceeiii 1 23 |800251 Screw, 1/4-20X5/8 ................. 1
9% |Kawasaki P/N 49019-1055 Fuel Filter... 1 24 1805004 Washer, lock 1/4 ..........cccvee... 1
10 (303426 Fuelline .....cccccvvvvvvvvveerevnnnnnnns 1 25 |513762 Clip, loom .50 ........ccocvveviveeeenns 1
11 (633347 Valve, fuel.....cccccvvvvvvrereririnnnnnns 1 26 |800252 Screw, Cap 1/4-20x3/4............ 2
12 (543277 Elbow, strainer...........ccc.eeveeee. 2 27 |805255 Washer, flat SAE 1/4............... 2
13 (513645 Bushing.........cccccevviviiieiiiiineennns 2 28 809012 Nut, whizlock 1/4-20................ 2
14 1643014 Bracket, gauge mount............ 1 29 |805005 Washer, lock 5/16................... 4
15 |303435 Washer, disc spring 1/4.......... 4 30 |800271 Screw, 5/16-18x3/4 ............... 4

¢ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
X Refer to Engine Owner’s Manual (Fuel Filter Must be 40 Micron or smaller).
Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.

13

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 26 HP EFI FUEL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 (643244 Tank, EFI Fuel (RH) ............... 1 20 (643172 Elbow, 90°......cccceviveviieeineen, 2
2 |643243 Tank, EFI Fuel (LH)................ 1 21 (513645 Bushing, Fuel Valve ................ 4
3 |643238 Fuelline, .31x24" ................. 3 22 (633396 Clip, LOOM ....cccvveviieiiiieeciiene, 2
4. (643277 Clamp, .31 1.D. Fuel Hose....... 10 23 633348 FuelLine......ccooeveevineeeciiiiineens 2
5 800252 Screw, Cap 1/4-20x 3/4 ....... 2 24 543456 Fuel Line......ccccocveviveviieeinneenne, 2
6 [603727 Clip, Loom .56 .......c..cccuvevenrnns 2 25 (513762 Clip, loom .50 .......ccccccvverunnnee. 3
7 (809012 Nut, Whizlock 1/4-20.............. 4 26 |543277 Elbow, 90° w/strainer............... 2
8 800251 Screw, Cap 1/4-20x5/8....... 3 27 1805004 Washer, lock 1/4.........ccccveee.. 2
9 1643241 Clip,Loom 2.13 .....cccceeevuveeen. 1 28 |805257 Washer, flat SAE 5/16............. 10
10X [Kohler P/N 24 050 03 Fuel Filter (large) . 1 29 1805005 Washer, lock 5/16 hvy............. 4
117 |Kohler P/N 24 393 20 Fuel Pump............ 1 30 (800271 Screw, 5/16-18 x 3/4 ............... 4
12 |803028 Screw, Machine #10-24x5/8 6 31 (513508 Cap, Fuel Tank.........cccceerueeenee 2
13 (804252 Nut, Nyloc #10-24................... 6 32¢ |633023 Stud, Fuel TanK........cccceceueeee. 6
14 1643236 Fuelline, .31 x10.................. 1 33 (633349 Spring, Fuel Tank.................... 6
157 |Kohler P/N 24 403 12 Fuel Regulator..... 1 34 (804267 Nut, Thin Nyloc 5/16-18........... 6
164 |643293 Clamp, .25" ..oooiiiiiiiiieeeeeee, 10 35 643234 Valve, Fuel Dual Flow ............. 1
17 1643312 Clip, loom....ccoooiiiiiieiiieeeenee 1 36 (303287 Plastic Tie (small..................... 1
18 (643235 Fuelline, .31 x40".......c......... 1 37 643239 Fuelline, .31 x28.0......ccue.... 1
19 [99-9403 Fuel Filter.........ccovvvveeviieeeens 1

¢ Use Prolock, Retaining type (Part No. 840023), .5cc tube on stud threads going into the tank.
X Refer to Engine Owner’'s Manual (Fuel Filter Must be 40 Micron or smaller).
»  Clamps require special pliers P/N 643394 (Oetiker P/N 14100118 or Kohler P/N 2445505) for installation.

14
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
PARK BRAKE GROUP

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |513140 Bushing......cccoocieeiiiiiiinnnenenn. 2 16 |807020 Woodruff key, 5/16X1............. 2
2 |633454 Spring, brake rod.................... 2 17 1633268 Grip, brake lever ..................... 1
3 |633477 Rod, brake...........cccoveviiieineens 3 18 |800290 Screw, 3/8-16 x 3/4................. 4
4 1634500 Lever Wigrip......ccceeveeeeeeeeecnnnen, 1 19 (808285 Pin,clevis3/8x11/8.............. 4

632489 Lever, brake .......ccccoeevcviieennen. 1 20 800347 Screw, 1/2-13 x 4 (52"&62").... 8
5 |632217 Shaft, brake.......ccccooeeeiiiinnnnns 1 800334 Screw, 1/2-13 x 6 (72") ........... 8
6 [632714 Bracket, brake (LH) (52"&607). 1 21 (811007 Zerk, 1/4-28 45° (52"&60") ..... 2

632712 Bracket, brake (LH) (72")........ 1 811006 Zerk, 1/4-28 straight (727) ...... 2
70 1632715 Bracket, brake (RH)(52"&60"). 1 22 1804509 Nut, 1/2-13....ccccccviiieeeiiiieees 8

632713 Bracket, brake (RH)(72")......... 1 23 804525 Nut, 3/8-24......ccccvveiiireireenn, 8
8 809036 Nut, slotted 1.00-20................. 2 24 809007 Nut, whizlock 3/8-16................ 4
9 [633693 Band, brake...........ccceevieinens 2 25 805008 Washer, lock 1/2..................... 8
10 |633380 Spacer (short)(52"&60") .......... 4 26 805260 Washer, 3/8std ..........ccuveee.e 4

633060 Spacer (short) (72").....evveevennnes 4 27 |806761 Pin, cotter 1/8 X 3/4................. 9
11 (633382 Spacer (long)(52"&60") ........... 4 28 806800 Pin, cotter 9/64 x 11/2............ 2

633062 Spacer (Iong)(72") c.cevvvvvveveenenn. 4 29 1808283 Pin,clevis 3/8 X 2.......cccuuc....... 2
12 |633102 Bearing, flange.......ccccccccuuee... 2 30 |805269 Washer, 3/4 SAE ..........c........ 2
13 |633131 YOKE..oooooeeiieciieeeceeee e, 4 31 |808514 E-Ring, retaining..................... 2
14 1633144 Pin, trunion .........ccooeeeeieiiicennnn 2 32 |523157 Washer, spacer ...........ccuu...... 2
150 (634927 Hub & drum wi/studs, wheel .... 2

633926 Studs, wheel........ccccccecvveennene. 8

633548 Hub & drum, wheel.................. 2

O Not lllustrated
15

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
PARK BRAKE GROUP

16
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
MOTION CONTROL LEVERS

1

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 303105 YOKE...ooooeeeieeeieieeeieeeeeeeeeeee 2 18 |633177 Arm, control shaft.................... 2
2 |303327 Washer, disc spring 3/8 .......... 4 19 1633257 Grip, motion control handle..... 2
3 523027 Dampener .........cceeeeveveeeveeennnns 2 20 (800274 Screw, 5/16-18x11/4............ 4
4 543017 Balljoint (RH)....cccceevvvvreeinnnnn. 2 21 |800290 Screw, 3/8-16 x 3/4................. 8
5 603735 Bushing, nylon (reverse ind.)... 2 22 1800292 Screw, 3/8-16 X 1....cccccccvveenns 4
6 |603737 Bolt, (neutral return)................ 2 23 |800295 Screw, 3/8-16 x13/4.............. 6
7 |603807 Spring, (neutral return)............ 2 240 (803022 Set screw, 5/16 x 5/8 .............. 2
8¢ |809057 Bolt, shoulder 5/16 x 3/4 ......... 4 25 (804257 Nut, nylock 3/8-16................... 6
9 603903  SPACEr.....cccevvvieerieeeeeiiiiieeenn 4 26 804521 Nut,5/16-24.......cccccevvvevevennnn. 10
100 (634258 Handle w/grip (LH) .................. 1 27 1804524 Nut, 5/16-24 (LH).......ccecvveenns 2
632191 Handle, motion control (LH).... 1 28 804758 Nut, jam 5/16-24 ..........cc......... 2
11 634259 Handle w/grip (RH).........c....... 1 29 805256 Washer, 1/4 ........cccouvveeeinnnenns 2
632193 Handle, motion control (RH).... 1 30 |805258 Washer, 5/16 std .................... 4
12 1632208 Arm, pump control................... 2 31 |805257 Washer, 5/16 SAE.................. 4
13 632911 Bracket, motion control (LH)... 1 32 |806753 Pin, cotter 3/32 x 1/2............... 2
14 (632912 Bracket, motion control (RH)... 1 33 |808280 Pin, clevis5/16 x 1.................. 2
15 (633153 Link, pump control................... 2 34 |809001 Nut, whizlock 5/16-18.............. 4
16 |633102 Bearing, flanged..................... 4 35 |809007 Nut, whizlock 3/8-16................ 8
17 1633152 Balljoint (LH)...c.coovivveiiiiienns 2 36 809012 Nut, whizlock 1/4-20................ 4

O Not lllustrated.
Exmark black touch up spray paint - gloss black
¢ Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on setscrews
¢ Use Pro-Lock, Retaining Type (P/N 840023, .5cc tube) on damper mounting shoulder bolts

17
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
COMMON ENGINE DECK GROUP

Ref. Qty. Ref. Qty.
No. [.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |303327 Washer, spring disc 3/8........... 5 12 (633166 Pulley, idler.........cccooeevnrenennnns 1
2 (811008 Zerk, 1/4-20 (90°) .....ccccveenneen. 1 13 |633173 Belt, mule drive ...........cccceueene 1
3 [513034 Bearing......ccccceeeeeeeriireiiineninnn 2 14 |632469 Arm, idler w/bushings.............. 1
4 1603401 Spacer, Spring......cccccceevveeenne. 1 15 |800297 Screw, 3/8-16 x2 1/4.............. 2
5 |[805260 Washer, 3/8.......cccccccveviinannnn. 3 16 |800295 Screw, 3/8-16 x 1 3/4 (Koh).... 5
6 |603050 SPACEN.....cccoieiiieriieriieriieniieninns 1 800295 Screw, 3/8-16 x 1 3/4 (Kaw).... 1
7 1603384 Bushing, idler pivot.................. 1 17 |800299 Screw, 3/8-16 x23/4 ............. 1
8 603402 Spring, mule idler .................... 1 18 |800805 Screw, 3/8-16 x31/2.............. 1
9 (603496 Bushing, idler..........cccoeeeennen. 2 19 |804257 Nut, nylock 3/8 ......cccevvvernnnne 1
10 (603805 Pulley, idler..........cccovveeivneeenns 1 20 |805259 Washer, 3/8 sae.......ccccecuneee. 3
11 (632468 Arm,idler....cccooveeeiieieiiiiiennnne 1 21 |809007 Nut, whizlock 3/8-16................ 10

O OUse a Teflon Pipe Sealant or equivalent on threads.
Exmark black touch up spray paint - gloss black

18

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KOHLER AIR-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 800292 Screw, Hex Cap 3/8-16 x1.... 2 32 809007 Nut, whizlock 3/8-16................ 8
2 303335 Plastic tie (all clutches)............. 1 809007 Nut, whizlock 3/8-16 (26hp Koh). 9
3 |523420 Bumper, rubber....................... 2 33 809012 Nut, whizlock 1/4-20................ 7
4 |800274 Screw, Cap 5/16x1 1/4(Warner) 1 34 1633396 Clip, loom .56 ........cccvvvevvennenen. 1
5 (633630 Grommet (all clutches)............. 2 35 |809076 Screw, M6 x 1.0mm x 45mm .. 2
6 [603610 Washer, springdisc (all clutches) 2 36 (323235 Washer, disc spring ................ 2
7 633615 Guard, rear engine ................. 1 37 323236 SPACEN ....eeiiieiieiie e 2
8 |633543 Strap, clutch (all clutches) ........ 1 38 |633545 Spacer, Grommet (all clutches) 2
9¢ (631731 Clutch witie (18 & 23 HP Warner) 1 39 |633988 Spacer, clutch anchor.............. 1
A (631732 Clutch witie (25 & 26 HP Warner) 1 40 (804256 Nut, nyloc 5/16-18 (Warner) ... 1
10 |633453 Spacer (18 &23 HP Warner) ..... 1 804256 Nut, nyloc 5/16-18 (Ogura) ..... 2
A 1633179 Spacer (25 & 26 HP Warner)..... 1 41 (805507 Washer, 3/16 std. .................... 6
11 (634308 Shield, lift - subassembly........ 1 42 (543232 Nipple, pipe 3/8 NPT ............... 1
12 (633298 Shield, engine..........ccccevvenneen. 1 43 (303428 Elbow, 3/8 NPT ......ccccvvevrens 1
13 (633300 Shield, lift......cccccovrriveerrrennen. 1 44 1800281 Screw, 5/16-18x3.0 (Ogura) ... 1
14 (634796 Shield (LH) - subassembly ..... 1 45 (633082 Spacer, clutch anchor (Ogura) 1
15 |633301 Shield, heat.........cccceevevveeeennnne. 2 46 |800275 Screw, Hex Cap 5/16-18x1 1/2
16 |633795 Baffle, engine (LH).................. 1 (o[- ) J 1
17 1633466 Shield, muffler ..........ccc........... 1 47 1643179 Spacer, clutch (25HP Ogura)..... 1
643313 Shield, muffler (26hp Koh only)... 1 48¢ |641212 Clutch witie (25HP Ogura) ........ 1
180/ 644316 Shield (RH) - subassembly..... 1 49 (643180 Keeper, Clutch (25 HP Ogura) . 1
19 |523285 Clip, shield ......c.cccccceviirennnnnne 2 50 (807261 Key, 1/4x1/4x2.0 (Ogura)........ 1
200633794 Baffle, engine (RH)................. 1 51 (800820 Screw, 7/16-20x3
21 (800284 Screw, 5/16-18x4(Warner) .... 1 (18 & 23 HP Ogura) .........ccceeuun. 1
22 800252 Screw, 1/4-20 x 3/4................. 10 52 (643182 Keeper, Clutch
23 |613235 Washer (18 & 23 HP Ogura) .............u..... 1
(Warner and 18 & 23 HP Ogura). 4 53. Clutch witie (18 & 23HP Ogura). 1
613235 Washer (25 HP Ogura)............. 5 54 1643183 Spacer, clutch (18 & 23HP Ogura) 1
24 800292 Screw, 3/8-16 X L......cccveeunenne 6 55 |805257 Washer, 5/16 SAE
800292 Screw, 3/8-16 x 1 (26hp Koh) .... 7 (18 & 23 HP Ogura) .......ccceceuueee. 1
25X (800819 Screw, 7/16-20x2 1/2 56 (643181 Washer, Spacer (18 & 23HP Ogura) 1
(Warner & 25 HP Ogura)............. 1 57 809108 Screw, 5/16-18x1.75 (26hp Koh) 2
26 |803035 Rivet, 3/16 X 1/4......cccueeeennee.. 11 58 |643315 Baffle, Engine Cooler ............... 1
27 |804255 Nut, nylock 1/4-20................... 4 59 (643176 Muffler, 26hp EFI Kohler ......... 1
28 643264 Bracket, guardtop.................. 2 60 |809102 Screw, 5/16-18x.5 (26hp Koh).. 2
29 |805256 Washer, 1/4std.........ccceeeuneene 4 61 (800315 Screw, 7/16-14x.75 g5(26hp Koh) 2
30 |805258 Washer, 5/16 std 62 |805007 Washer, Lock 7/16 (26hp Koh) ... 2
(Warner & 25 HP Ogura) ............ 1 63 |809099 Nut, Hex M8 1.25 (26hp Koh)....... 4
31 (809001 Nut, whizlock 5/16-18 (Warner) 1 64 (805005 Washer, Lock 5/16hvy(26hp Koh) 4

O Not lllustrated.
X Use Pro-Lock, Nut Type (P/N 840022, .5ml tube) on clutch bolt.

Exmark black touch up spray paint - gloss black
¢ Replacement kits are available to convert to a Warner or Ogura clutch. Reference the table below.

Current Clutch

Conversion Replacement Kit

Description PN Description
25 HP Warner 641300 | 25 HP Ogura Conversion Kit
25 HP Ogura 641299 25 HP Warner Conversion Kit

18 & 23 HP Warner

No Ogura Conversion kit available. Replace w/Warner PN 631731

*18 & 23 HP Ogura

641213 | 18 & 23 HP Warner Conversion Kit

» 18 & 23 HP Ogura clutches will only be serviced with PN 641213 18 & 23 HP Warner Conversion Kit
A Kohler 26 HP EFI units are only available with a Warner clutch.

Kohler Replacement Parts List (Refer to Engine Owner’s Manual)

Description
Engine Oil Filter
Air Precleaner (For 18 & 23hp Engine) 2408302

Kohler Part No.

Description

5205002

(For 25hp Engine) 2408305

Safety Filter

Air Filter

19

Kohler Part No.

(For 18 & 23hp Engine) 4708303

(For 25hp Engine) 2408303

(For 26hp EFI Engine) 2508301
(For 26hp EFI Engine) 2508304

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER AIR-COOLED ENGINE DECK GROUP (cont.)

18

|—||| [[QT

WARNER CLUTCH '° ’ R L 2 |

ASSEMBLY SHOWN ~ P wy ) % T
5 :lf&’)/(j);\/ A

3 220N f:

25 HP OGURA CLUTCH ASSEMBLY

20
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

Ref Qty. Ref. Qty.
No. |Part No. Description Req'd. No. |Part No. Description Req'd.
1 |633902 Plate, Radiator Trim Face....... 1 43 (643163 Tank, Overflow (2.0 pts)......... 1
2 643161 Cap, Radiator.........c...ccccvveenns 1 44 1643131 Hose, .251D x 22.00" ............. 1
3 (633829 Radiator, horiz. mount............. 1 45 (643259 Elbow, 90deg ......cccervrerieennne 1
4 1800269 5/16-18x1/2 HHC Screw......... 12 46 (513645 Bushing, Fuel Valve................ 1
5 1805257 Washer, Flat SAE 5/16........... 14 47 1643024 Bracket, Bottle..............cuee.. 1
6 (633888 Plate, Radiator/Fan Mnt.......... 1 48 (800250 Screw, Cap Hex 1/4-20x1/2.... 2
7 1803067 Scrw,12-24x1.0HSWHMach... 4 49 (303287 Plastic Tie 5.5x.044x.1 ........... 3
8 805254 Washer, Flat Std #12.............. 8 50 |643129 Hose, .311D x 27.00" ............. 1
9 (804254 Nut, Nyloc HH #12-24............. 4 51 (633851 Extension, Crankshaft............ 1
10 (633831 Fan Assy, 12" Hi Prdfile........... 1 52 |805005 Washer, Lock 5/16................. 3
11 (633989 Clamp, Hose-worm .75-1.75... 4 53 |809099 Nut, Hex M8.........ccoeeeeviineeennns 3
12 (633894 Hose, Radiator Inlet................ 1 54 (633869 Fan, Pump Cooling................. 1
13 |633895 Hose, Radiator-Return............ 1 55 |805255 Washer, Flat SAE 1/4............. 3
14 (633832 MuUffler....ccccccoviviiiiiiiiineee 1 56 (809095 Screw, HexSocket 1/4-20x1/2 3
15 |809072 Screw, Cap Hex M8 x25mm... 4 57 (633854 Shroud, Pump Cooling Fan.... 1
16 |303334 Washer, Disc Spring 5/16....... 11 58 804252 Nut, Nyloc #10-24.................. 6
17 (809098 Nut, Hex M6 ........cccccevvvveenen 4 59 (805252 Washer, Flat Std #10.............. 12
18 (805004 Washer, Lock 1/4 Hvy............. 4 60 |803028 Screw, Mach #10-24x5/8........ 6
19 |93-2195 Element, filter Primary ............ 1 61 |643143 Shield, LH Liquid ................... 1
20 |95-5806 Bracket, air cleaner mount...... 1 62 |633794 Shield, RH Eng Shield............. 1
21 |800274 Screw, CapHex 5/16-18x1-1/4 3 63 |800252 Screw, Cap HH 1/4-20x5/8..... 6
22 |804256 Nut, Nyloc 5/16-18.................. 3 64 |809012 Nut, Whizlock 1/4-20.............. 6
23 |805258 Washer, Flat Std 5/16............. 4 65 |809026 Screw, Cap HH M8 x16mm.... 2
24 |95-5805 Cleaner, remote air w/filter...... 1 66 |631732 Clutchwitie........ccceevvvevveennen. 1
25 |643009 Clamp, Hose 1.31-2.25........... 3 67 |303428 Elbow, 90° .....ccccevviiiiiiiiene. 1
26 |643083 Hose, Air cleaner/carb ............ 1 68 |643167 Nipple, 3/8 nptx 4.5................ 1
27 |643084 Hose, Airinlet.........ccceeeeenen. 1 69 |303335 Tie, plastiC ....cceveereiieeiieenen, 1
28 |633853 Belt, Alternator.........ccccccueenneee. 1 70 |805258 Washer, 5/16 std.................... 1
29 1633841 Sheavew/hub..........ccuveeeneee 1 71 613235 WaSher.......ccoceeevivvieeeiiieeee, 4
30 (807259 Key, Mach 1/4x1/4x1 .............. 1 72 |633543 Strap, Clutch/Brake ................ 1
31 (633881 Alternator ........ccccccceevieeeneennn 1 73 |633545 Spacer, Grommet................... 2
32 (633882 Sheave, Alternator .................. 1 74 1633630 Grommet .....ccceveeeiiieeiieeennen. 2
33 |807004 KEY..oeviiiiiieeeiviieeeeciieeeesrenaens 1 75 (403124 Elbow, Street ........ccccvvvvevennns 1
34 (800271 Screw, Cap Hex 5/16-18x3/4.. 1 76 |800385 Screw, Cap Hex 5/16-18x4.5.. 1
35 (632835 Bracket, Alternator .................. 1 77 |643008 Spacer, Clutch Anchor............ 1
36 (633838 Arm, Alternator tension. .......... 1 78 |643007 Spacer, Engine........ccccccoeenne.. 2
37 (809001 Nut, Whizlock 5/16-18 ............ 2 79 |809018 Screw, CapM8x1.25x30mm... 4
38 (805263 Washer, flat SAE 1/2 .............. 2 80 (603610 Washer, disc spring 7/16........ 2
39 (633839 SpPACEr....ccccveiiieiiieeiee e 1 81 (809096 Screw,CapM10x1.5x65mm... 1
40 |800347 Screw, Cap HH 1/2-13x4........ 1 82 |94-3652 Coverw/latCh.........ccccccevvveeens 1
41 (804265 Nut, Nyloc %2-13........cccuvveeeeee. 1 83 |643283 Latch, Air cleaner.................... 1
42 1643164 Cap, Overflow Tank................ 1 84 |87-9400 Vacuator Valve............ccveeene 1
21

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP

22
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

Ref. Qty. Ref. Qty.
No. |.Part No. Description Req'd. No. | Part No. Description Req'd.
1 |633864 Screen, Radiator Intake .......... 1 31 |809007 Nut, Whizlock 3/8-16 ............. 10
2 |803069 Screw, 10-24X.75 BHSCap..... 4 32 (633897 Rib, TOP .coovevvieeie e 2
3 [805252 Washer, Flat Std #10.............. 16 33 (633898 Rib, Bottom........ccccccvvevvveennnnn. 2
4 804252 Nut, Nyloc #10-24 ................... 4 34 |633877 Bar, Latch Hook...................... 2
5 |[633857 Hood, Engine Gray................. 1 35 |643189 Keeper, Rubber Latch............. 2
6 |[800272 Screw, Cap Hex 5/16-18x7/8.. 8 36 |633896 Bar, Rad. Mnt. Frame............. 2
7 1805257 Washer, Flat SAE 5/16 ........... 21 37 |800293 Screw, Cap Hex 3/8-16x1-1/4. 4
8 804256 Nut, Nyloc 5/16-18 .................. 4 38 (800256 Screw, Cap Hex1/4-20x1 1/2.. 2
9 1633885 Plate, Hood Hinge................... 2 39 |633901 Plate, Side Rad. Mnt. RH........ 1
10 (632986 Hinge, Shackle wid.................. 2 40 |632984 Radiator Brace widmt-LH........ 1
11 (809001 Nut, Whizlock 5/16-18 ............ 37 41 (632985 Radiator Brace widmt-RH....... 1
12 (800271 Screw, Cap Hex 5/16-18x3/4..24 42 1633878 Crossbar.......ccccccoevveeeiiiieeennns 1
13 (808285 Pin, Clevis 3/8x1 1/8 ............... 2 43 643087 Deflector, Air........ccoveeviveeeens 1
14 (805259 Washer, Flat SAE 3/8 ............. 12 44 1803010 Pop Rivet- Stl 3/16x.250......... 4
15 |806003 Pin, Hair Cotter .080 #2........... 2 45 (809086 Screw, Tappingl/4-20x.75...... 2
16 (643106 Angle, Rad. Trim Side RH....... 1 46 |643096 Plenum, Air intake................... 1
17 (643108 Angle, Rad. Trim Bottom......... 1 47 643147 U-bolt.......ccevveeieiiiiieeeee 2
18 |643107 Angle, Rad. Trim Top.............. 1 48 (643150 Weight Bar (60" deck)............. 3
19 |643105 Angle, Rad. Trim Side LH ....... 1 643150 Weight Bar (52" deck)............. 4
20 |643187 Seal, Trim - 20" Length............ 2 49 805260 Washer, flat Std 3/8................ 4
21 |643186 Seal, Trim - 14" Length............ 2 50 (804257 Nut, Nyloc 3/8-16.........c.c........ 4
22 |633900 Plate, Side Rad. Mnt. LH......... 1 51 (634308 Shield, lift - subassembly........ 1
23 |643188 Latch, EPDM Rubber-.............. 2 52 (633300 Shield, lift .....cccceeveriireireee. 1
24 1803056 Pop RiVet........ccovvieeeiiieeeen, 8 53 |803035 Rivet, Alum. 3/16x1/4.............. 3
25 [800273 Screw, Cap Hex 5/16-18x1 ..... 9 54 (633298 Shield, engine.........ccccoeeeenneen. 1
26 |632873 Radiator Mount weld-rear........ 1 55 |809012 Nut, Whizlock 1/4-20 .............. 2
27 |633886 Bumper, Rear...........ccccceeeenneen. 1 56 |800252 Screw, 1/4-20x3/4................... 4
28 804255 Nut, Nyloc 1/4-20 .................... 6 57 |805256 Washer, 1/4std ........cc.cc...e... 6
29 800292 Screw, Cap Hex 3/8-16x1....... 6 58 |803072 Rivet, Bulbex .19 x1.07 .......... 17
30 (523420 Bumper, rubber...........ccce...... 2 59 (303435 Washer, Spring Disc .25 ........ 5
23

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ENGINE DECK GROUP (cont.)

24
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

Ref. Qty. Ref. Qty.
No. [ Part No. Description Req'd. No. | Part No. Description Req'd.
1 |403102 Hose, Lower 52"&60"............. 2 26 |632285 Hose, low pressure (11 1/47).. 1
20 |512166 Tank, hydraulic reservaoir......... 1 27 |632286 Hose, low pressure (47).......... 1
30 [513006 Head, filter..........coccvvvieeeeennnns 1 28 |633568 Sheave, pump .......ccceveeeennnene. 2
4 |513034 Bearing, pivot.......ccccccecuvvrenee. 2 29 |633567 Sheave, engine.........ccccceeunee.. 1
5 |[513167 Cap, hydraulic tank ................. 1 30 |633569 Belt, pump drive........cc.ccooueeee. 1
6 (513211 Element, hydraulic oil filter....... 1 31 |633167 Pulley, idler w/bushing............ 1
. 523541 Element, hyd oil filter(winter)... 1 32 (633335 Hose, low pressure (14 1/27).. 2
7 513840 Elbow, 90° w/O-ring ................ 2 33 (634277 Arm, w/bearing ..........ccceeeueenns 1
603921 O-RiNG...ccvvvierieeeiiiiiiiiiieeeeeens 1 34 1800252 Screw, 1/4-20 X 3/4................. 2
8 |522217 Hose, low pressure (77)........... 1 35 |800294 Screw, 3/8-16 x 1 1/2.............. 1
9 |523103 Gasket, tank cap............ccue..... 1 36 |800295 Screw, 3/8-16 x 1 3/4.............. 1
10 (523222 Elbow, 45° (W/O-rings)............ 4 37 |800805 Screw, 3/8-16 x 3 1/2.............. 1
603919 O-Ring (SAE #10).......cccveennne 1 38 (800293 Screw, 3/8-16 X 1...cecvcvveennnnnns 4
603992 O-Ring (37° flare #8)............... 1 390803022 Setscrew, 5/16-18 x 5/8........... 2
11 |523328 Motor, wheel drive................... 2 400 (803046 Setscrew, 5/16-18 x 1............. 2
000099  Kit, S€al ..vevvevvereieeiiiiiee e 1 410803050 Setscrew, 5/16-18 x 3/4.......... 2
000139 Kit, bearing..........ccccvveeveeennnnns 1 42 |805004 Lockwasher, 1/4 .........c........... 2
12 1603384 Bushing, idler pivot.................. 1 43 |805258 Washer, 5/16 std.................... 1
13 603413 Spring, pump drive idler.......... 1 44 1805260 Washer, 3/8std .........cccec..eee. 1
14 1603721 Fitting, tee (3/8”i.d. hose)....... 1 45 |807263 Key, 1/4x1/4x11/4.............. 1
15 |603722 Fitting, tee (1/4” i.d. hose)........ 1 46 |807272 Key, 5mm x 5mm x 25mm ..... 2
16 (603826 Clamp, hose (1/2") .....ccceevuenne 3 47 809007 Nut, 3/8-16 whizlock ............... 8
17 1603827 Clamp, hose (5/8").........cc....... 5 48 |809012 Nut, whizlock 1/4-20 ............... 2
18 (603987 Elbow, 90° 7/16-JIC x 1/4-NPT 1 49 1811008 Zerk, 90° 1/4-28.........cccuvennee.. 1
19 603988 Elbow, 90° 9/16-JIC x 1/4-NPT 1 50 (800251 Screw, 1/4-20 x 5/8................. 2
20 |603989 Elbow, 90° (W/O-ring).............. 2 51 |603841 Pump, hydro..........ccccvvevvunnenn. 2
603923 O-Ring (SAE #4)....cccecvvveeene 1 2513018 Kit, overhaul seal.................... 1
21 |603990 Connector, strght. (W/O-rings) 4 52 (633786 Elbow, 90°(W/O-rings)............. 4
603920 O-Ring (SAE #8).....ccccvueennen. 1 603919 O-Ring (SAE #10)........cccvee.... 1
603992 O-Ring (37° flare #8)............... 1 603992 O-Ring (37° flare #8) .............. 1
22 1613034 Hose, high pressure 60".......... 2 53 |633775 Hose, lower (52"&60") ............ 2
403102 Hose, high pressure 52" ......... 2 633777 Hose, lower (727) .....ccccvvvvvnnns 2
23 1632201 Arm, pumpidler .......ccccceennnne. 1 54 633774 Hose, upper (52"&60%)............ 2
24 1632281 Hose, low pressure (127)......... 1 633776 Hose, upper (72") cccvvvvvvvennnes 2
25 (632282 Hose, low pressure (20 1/27)... 1

¢ Use Pro-Lock, Nut Type (P/N 840022, 5 ml tube) on setscrews.

O Use Teflon pipe sealant on pipe threads in reservoir & filter head.
Exmark black touch up spray paint - gloss black

¢ Use only for operation below 32°F (0°C)

25
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
HYDRAULIC GROUP

26
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

Ref. Qty. Ref. Qty.
No. | Part No. Description Req'd. No. | Part No. Description Req'd.
1 633792 Decal, Console 1..........cccevueeeee 1 21 |643339 Decal, PumpBeltRtg ............. 1
2 1633798 Decal, Console 2..................... 1 22 1633354 Decal, Motion Contral ............. 2
3 633702 Decal, Check Service.............. 1 23 1643082 Decal, Commercial 72 ............ 1
4 1633462 Decal, Important...................... 1 24 1513748 Decal, Guard.........c.cecceeuneennns 2
5 1403005 Decal, Danger.........cccccvveeenenn. 2 25 633827 Decal, Park Brake Warning.... 1
6 (323540 Decal, Roller Mounting............ 1 26 |513747 Decal, Battery ..........ccccuveennee. 1
7 1633706 Decal, Deck Height ................ 1 27 643252 Decal, Belt Drive Warning....... 1
8 643222 Decal, Belt Routing ................. 1 28 633345 Decal, Deck Height................. 1
9 |[513742 Decal, NO Step.....cooveeeverreeenn, 2 29 1303508 Decal, Discharge Warning...... 1
10 |613050 Decal, Commercial 60............. 1 30* |643103 Decal, Exmark logo................. 2
11 |303293 Decal, 2 Minute Cool............... 2 e 643103 Decal, Exmark logo................. 1
12¢ | 633346 Decal, Fuel Valve.................... 1 31 |643289 Decal, Patent No..................... 1
13 |373066 Decal, Patent Pending ............ 2 32* |633770 Decal, Hot Surface.................. 2
14 1633313 Decal, Warning ............cccuueee. 1 33* |643104 Decal, L.C. Lazer Swash ........ 2
15 |513929 Decal, Drive Release. .............. 1 34+ 643288 Decal, Fuse/Relay................... 1
16 |403132 Decal, Commercial 52............. 1 35* |643253 Decal, Radiator Fan................ 1
17 |303520 Decal, TriVantage (52"&60")... 1 36¢ |643233 Decal, Fuel Valve-Dual........... 1
643140 Decal, TriVantage (72")........... 1 634976 Decal Kit-Kohler Air-Cooled

18 |523552 Decal, Hyd Tank/Hot Surface . 1 644156 Decal Kit-Kawasaki Liquid-Cooled
19**1633350 Decal, Lazer Swash................. 2 644318 Decal Kit-26 HP EFI Kohler

20 (633922 Decal, Anti-Scalp.........cccoeuveeee. 1

* Decals for Kawasaki Liquid-Cooled units only.

**  Decal for Kohler Air-Cooled units only.

¢ Decal for all units except 26 HP EFI Kohler.

¢ Decals for 26 HP EFI Kohler units only.

27

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

DECAL GROUP

ar @
1 A\ CAUTION & g O < /5 DANGER )
"BEFORE OPERA + ENGINEG PRODUCE GARBCN MONOXDE o
. EF“I?I:‘E"S"IJ):-TNG ENGINE: “ 6”’" T WHICH |5 AN GDORLESS DEADLY POISON illl
) « H + DONOT OPERATE N ANENCLOSED AREA|
-PARK BRAKE MUST BE ENGAGED p R
~LEVERS MUST BE OUTWARD TO T JGNITION § |-t nupeomz spems curor sea i owne %ﬁ,
Nsmn&%smm " o Q| - ronorcmPARENGER
i T | - AVODBLADES UNLESS BLADES 8 ENGINE ARE ETOFFED .,
. B;‘gmxgiz:: OFF O L THROWN CBJECTS OR BLADE CONTACT lva %
-PARK BRAKE MUST BE ENGAGED E
-PTORWTCH MUSTBE OFF /N WARNING + USEEXTREME CAUTION WHEN OPERATING ON SLOPES
+ DONOTOPERTE ON BLOPED GREATER THAN15°
NELTRAL LOCK POSITION DISENGAGE PTO, ENGAGE PARK BRAKE, AN + AVOID SUDDEN STARTS WHEN TRAVELLING LPHLL
« KEEP ALL GUARDS § SHELDSINPLACE. | | SHUTOFF ENGINE AND REMOVE KEY 108 0 IRACTON MAY LR CONGOOMHL L]
BEFORE MAKNG ADWSTMENTS, + XECUTE TURNS SLOWL
« DONOT PARKON SLOPES UNLESS PARK DRIVE BELT GOMPARTVENT. CHEGK
SERVICING OR CLEANING. MORE OFTEN N CRY CONDITIONE - DRIVE SLOWER ONSLOPES
+ DONOTMOWWET B.0PER

3 4

IMPORTANT:

CHECK/SERVICE REFERENCE AID BEFORE STARTNG ENGINE DAN GER
<S54 GREASE LUBE POINTS ATINTERVALS SHOWN. e :
() CHECK HYDRALLIC FLWID AT INTERVAL SHOWN. CHECK MORE OFTEN IN DRY KEEP HANDS and FEET AWAY * 4 S-16X4BALT
{USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL) (CONDITIONS. B 6 MOUNT BRACKET
6 FLATWASHER
7

© * musraE aRAOE S
OLT D WASHERB MUST

2
[8] CHECK TIRE PRESSURE - 13 PSl ATINTERVAL SHOWN.
‘SEE OPERATORS MANUAL FOR ADDITIONAL DETALS. 8
25HOURS <1 (UNDER ENGINE DECK)

\

BELTROUTING

25HOURS =9 O 1 3 'WHEEL RELEASE
n n . A WARNNG | iy N
25HOURS <=0 = 28HOURS @ .
Vimt mmoEwe aLeuar S
AOHOURS - %% < 0HORS 'ADMSTMENTS, SERVIGING OR GLEANING DEGK. USE S8 WRENGE.
ALY ie Ly pry DONOT OVER-TIGHTEN —
(3]
25 HOURS 25HOURS

HIDRAIICOL-USEOLY
MCEIL 1 SAE 15050
SYNTHETIC ENGINE CLL.

16

\
(CommmERe, ($2)

24

20 2 92 23 /
ACAUTION
T Ao PUNP BELT ROUTING @ @MMEB@H m& %7@% TGRS

ISTMENT
FORNORMAL OPERATING CONDITIONS, PLACE
RELERSINFOSIONS HOWN FOR 4 (1)

CUTING HEIGHT
INCHES{mn)

rom FLOTATION, ROLLERE MAYEE
POSITIONED LOWER, BUT MIST MANTAN ANNMN
OF 14" GROLND CLEARANCE. NEVER POSITION
THE ROLLERSTO SUPPORT THE NOWER DECK.
o

27

[ AWARNING |~
iz ROTATING MECHANICAL /]
o ®) | neneerer, i%‘ﬁ

642052

29

(A warNING
DONOT OPERATE W THOUT
DISCHARGE DEFLECTOR OR

ES13747 ENTIRE GRASS COLLECTION

SYSTEM IN PLACE. DONOT

REMOVE GRASS CATCHER UNTIL|

25 26 =
/

BLADES HAVE STOPPED.

MADE UNDER ONE OR
MORE OF THE FOLLOWING U.5.PATENTS:
[ T
yauig
eXmark sam @7 @ZZ 5@
PRAGH
/ 05 %

A CAUTION ié
STARTER  FUEL PUNP 10 AP 20 AP DIAGNDSTIC I romameaoes |
H‘““ RELAY RELAY FUEL PUNP FUSE  ENGINE FUSE PLUG D G INEEREATS $v

28
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 18, 23, & 25 HP AIR-COOLED ELECTRICAL GROUP

#/3

s

Ref. Qty. Ref. Qty.

No. [Part No. Description Reqg'd No. | Part No. Description Reqg'd
1 633652 Holdown-battery ..................... 1 20 | 633111 Switch-drive lever N.O./N.C.... 2
2 603479 Battery-12V......cccccccvvvvvvvenennnnn. 1 21 | 303287 Plastic tie (small)..................... 5
3 543792 Wingnut, nyloC............cccceeee.. 2 22 | 543316 Module-safety interlock........... 1
4 633307 Cable-battery (-) 40"................ 1 23 | 513762 Clip-loom .50......ccccccceeuvveennnne. 1
5 543391 Insulator-battery....................... 1 24 | 800254 Screw, 1/4-20X1 ........cccoueeennee. 1
6 633306 Cable-starter (+) 8".................. 1 25 | 543070 Switch-ignition w/ keys............ 1
7 800282 Screw, 5/16-18X7 .......cccccee...... 1 26 | 513374 Meter- engine hours................ 1
8 805256 Washer, 1/4flat...........c..c........ 2 27 | 633673 SWItCh....cccveviieeciee e, 1
9 809001 Nut, 5/16-18 whizlock .............. 2 28 | 633396 Clip-loom .69......ccccccvvevvrennen. 3
10 | 523415 Spring- seat switch.................. 1 29 | 633110 Switch- brake N.O./N.O. ......... 1
11 | 522424 Spring mount widmt................. 1 300 | 633677 Harness-wiring.........ccccceeeeenee 1
12 | 800252 Screw, 1/4-20X3/4 ......cccveeeuennne 10 31 | 303335 Plastic tie (large) .......ccccceeenen. 2
13 | 809012 Nut, 1/4-20 whizlock ................ 11 32 | 323229 Clip-1oom .38....cccceeviverieenen. 1
14 [ 603511 Keys, ignition ........cccceevvvrevnnnenn. 1 33 | 513075 Switch- 12v solenoid................ 1
15 | 513152 Switch-seat N.C.......cccceeveeee. 1 34 | 523281 Cable- battery (+) 30".............. 1
16 | 513180 Actuator, seat switch ............... 1 35 | 543393 Insulator, solenoid (+) ............. 3
17 | 803028 Screw, #10-24x5/8 .................. 8 36 | 543084 Wire- starter solenoid.............. 1
18 | 633181 Plate- tapped.......cccccvvvverennnenn. 4 37 | 633651 Bolt, battery holddown............. 2
19 | 816001 Fuse-20 amp....ccccceevveeevevennnnnn, 2

¢ Use dielectric grease on all wiring harness connectors.

29

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983
KAWASAKI LIQUID-COOLED ELECTRICAL GROUP

Ref. Qty. Ref. Qty.
No. [Part No. Description Req'd. No. | Part No. Description Req'd.
10 | 643095 Harness-wiring ..........ccccceeeeennn. 1 25 | 303287 Plastic tie (small)...........cc..ueee. 5
2 | 633833 Switch, fan-thermal.................. 1 26 | 633652 Holdown-battery...................... 1
3 | 816003 Fuse-30 amp .....c.cccoevvvrveerennnn. 2 27 | 543792 Wingnut, nyloC .......cceccvveeennn 2
4 | 643275 Relay, 12V .....cccccviiiiiiiiiiees 3 28 | 633651 Bolt, battery holddown............. 2
5 | 803071 Screw, machine #10-24x1/2 ... 3 29 | 803028 Screw, #10-24x5/8.................. 10
6 | 804252 Nut, nyloc #10-24 ................... 5 30 | 513152 Switch-seat N.C. ........cc.ce....ee. 1
7 543393 Insulator, solenoid + ............... 1 31 | 633181 Plate- tapped......ccccccvvvvvvveeeenn. 4
8 | 800252 Screw, 1/4-20x3/4 .......ccceeennee. 11 32 | 633110 Switch- brake N.O./N.O. ......... 1
9 633396 Clip-loom .69 ............cceeeveeen. 5 33 | 633111 Switch-drive lever N.O./N.C.... 2
10 | 809012 Nut, 1/4-20 whizlock ................ 11 34 | 513762 Clip-loom .50.......ccccccevvvrrennnen 2
11 | 809099 Nut, hex M8-1.25 ...........c...e.. 1 35 [ 633673 SWItCh.....cccuvviieiieeeeeeee, 1
12 | 805005 Washer, lock 5/16 .................. 1 36 | 543070 Switch-ignition w/ keys............ 1
13 | 643178 Insulator cap, alternator +red 1 37 | 513374 Meter- engine hours................ 1
14 | 809026 Screw, hex M8-1.25x16 .......... 1 38 | 633856 Module, ignition interlock......... 1
15 | 800282 Screw, 5/16-18X7 ......ccccceuveee. 1 39 | 643115 Plastic tie (large) .........ccceeenee. 5
16 | 643145 Tab, #10stud .25 Spade 45°.... 1 40 | 513180 Actuator, seat switch............... 1
17 | 643036 Sender Unit, Temp.........cc..e.... 1 41 | 603511 Keys, ignition........cccceevvveeennee 1
18 | 643153 Washer, Alumin Sender gskt... 1 42 | 816001 Fuse-20 amp.......cccccuvvvnvnnnnnnns 1
19 | 523279 Cable- battery (+) cccccvveevvneneeee. 1 43 | 643037 Gauge, Voltmeter.................... 1
20 | 633307 Cable-battery (-) ..ccovvvvvevevenennnn. 1 44 | 643021 Gauge, Temperature............... 1
21 | 543391 Insulator-battery..............c.c...... 1 45 | 523415 Spring- seat switch.................. 1
22 | 303335 Plastic tie (medium) ................ 4 46 | 522424 Spring mount widmt ................ 1
23 | 805256 Washer, /4 flat.....cccccccveeeennnnns 2 47 | 809001 Nut, 5/16-18 whizlock.............. 2
24 | 603479 Battery-12V......cccoovvvveveieennnnnn. 1

¢ Use dielectric grease on all wiring harness connectors.

30

WWW.mymowerparts.com




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 26 HP EFI ELECTRICAL GROUP

[/ 35 ’; 35

Ref. Qty. Ref. Qty.
No. [Part No. Description Req'd. No. | Part No. Description Req'd.
10 | 643229 Harness-wiring ..........cccceeeeeenn. 1 21 | 513374 Meter- engine hours................ 1
2 633307 Cable-battery (<) ......coeevvvveeennn. 1 22 | 643267 Indicator, Red LED ................. 1
3 | 523279 Cable- battery (+) ....ccccvvveeeennnn. 1 23 | 643271 Module, Ignition w/delay ......... 1
4 | 804252 Nut, nyloc #10-24 .......cccveeeene 12 24 | 513762 Clip-loom .50........cccccevivirennnnn 2
5 | 803071 Screw, machine #10-24x1/2 ... 6 25 | 816001 Fuse-20 amp.......cccceeevruveeennnne 2
6 | 643275 Relay, 12V ....cccccovcvveeiiieee 2 26 | 633396 Clip-loom .69.......cccccevvuverennne. 2
7 643257 Panel, fuses/relay ................... 1 27 | 603479 Battery-12V ......vvvvvevevvveeeenne. 1
8 643245 Trim-lok, 3/16”..........ccceeeveee. 1 28 | 543391 Insulator-battery.........c.......... 1
9 | 800252 Screw, 1/4-20x3/4 .......cceee.n... 6 29 | 633652 Holdown-battery..........c........... 1
10 | 809012 Nut, 1/4-20 whizlock ................ 6 30 | 543792 Wingnut, nylOC ........ccccvvveennnnen. 2
11 | 805518 Washer, fender #10 x 1.0........ 4 31 | 633651 Bolt, battery holddown............. 2
12 | 643325 Ring Mount, Vibration ............. 4 32 | 633840 Wiring Harness, seat ............. 1
13 | 643326 Bushing Mount, Vibration ....... 4 33 | 633673 SWItCh......ccvviieiieeiiieeeeee 1
14 | 805519 Washer, Fender 1/4x 1.0 ....... 4 34 | 303287 Plastic tie (small)...........cc.eueee. 1
15 | 803074 Screw, Shoulder .25 x .75 ...... 4 35 | 303335 Plastic tie (medium) ............... 5
16 | 803028 Screw, #10-24x5/8 .................. 3 36 | 643115 Plastic tie (large) ........cccccvnees 2
17 | 633110 Switch- brake N.O./N.O........... 1 37 | 323229 Clip,loom 3/8 .....cccceevvivieennn 1
18 | 633181 Plate-tapped..........ceeeeeeennnn. 3 38 | 816002 Fuse, 10 amp ...ccccccevvvveeveeennnn. 1
19 | 633111 Switch-drive lever N.O./N.C..... 2 39 | 543393 Insulator, solenoid + ............... 1
20 | 543070 Switch-ignition w/ keys ............ 1

¢ Use dielectric grease on all wiring harness connectors.

31
WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KOHLER 18, 23, & 25 HP AIR-COOLED ELECTRICAL DIAGRAM

IINAON ALIAVS

e A L3N 9NOH
N3O ATIIONEON G500 ATVHON=O'N o, o ZELIN UNOH S
"ON3 3HIM NOH4 @IMIIA 3oV SHOLIINNOD HOLIMS/M VA TN LvLS
a3so1o ANNO¥O AdaLLYE
‘O'N NIO anig 11 H3LINHNOH
'O'N-Fn1d 11
ONNITO | moroom e HOLIMS OWP®
HOLN1O "O'N :3Mg L7 HOLIMS TOMLNOD HOLNTO JINCOW ALIVS
oo NOLLOW H1 ol IR ERE| - AL HNOH
HOLIMS INvHe @ HOLIMS NOILINSI HOLIMS HoLMD
(o) WV LIS
(A 7 7 + * 1W1S
RELIVE ALV
(. sS4y
w 2 mm TINCOWALINS
me 588 YL INNOH
- @ KOLINS HOLMTD
) AN awEn| N0
== BEz2EH +
mmmmm E52E85% RN AALLYE
So oo™ T E ]
LT Blup o 3 0
f e e I MMWWE rl\.:.M ozzo“_w
LT gl | 7 DU NOLLSOd
NN | | | - HOLIMS NOILINDI
R—— | | e
* = =
r ‘7H |- 7 7 7 NMOYE — |
JINVHO = el
7 | T oh
)
— _ STYNIWYAL ISTHL
| 7 | _ .w_wwx._m _ SANNOYS TINCON
7 _ )
— 4 — ] FINAOW
== - - MOOTHIALNI ALIAVS
+
g w 85% B8 d8z 88
o = = ==° 1|
JION3T0S b TYNINYAL o
ANNO¥D ON JALYOIN O'N NIHD
., GE HOLMS ELLYE $3sN4 ‘ONEN1g L1
S2  BF lvas HOLIMS TOHLNOD NOLLOW HY
INION3T
NOH4

32

WWW.mymowerparts.com



For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

KAWASAKI LIQUID-COOLED ELECTRICAL DIAGRAM

HOLNTO

N3dO ATIVINHON

'O'N J3SOTOATIVANON="DO'N

(N3 FdIM WOH4 dIMIIA SHOLOIANNOD

'SAION AZL+

QJION310S

340 HOLIMSIM TINCOW SO0 THLNI
owsmy  GEoITD iz
CNENTTY el PLEEE D)
TOMINOD HOLIMS NOLLINSI ‘0N AN 17
NOLOW JUAERE) TOHINGD NOLLOW HY
YALINHUNOH 3sn4
_ﬁ )
tww: , L :W:,: , | o L : YALINLTOA
£2 81 sg§s 1 8 ggig ssas , 3898 3:5§95f ;@ 3 = 39V dWaL
sieg 88 R mm g 3853 %2 8 S Isame B¢ s gif < NIDN3
| | | V ﬁ 7um s 7u E Ei abueio
| | 7 7 {; == 7 ;\_‘&EBV.H@
¢
sy —([]
- g j = = SIS N o
L 1
eniq 1y J € 4 u u 4 ; w w w 4
ueelB —H J B < R >
iy — ) 4 : ] L g
\\\\\\\\\\\ ﬂ___M
'O'N N33O < 3 sbua
'ON:3n18.11 4 ] o
HOLIMS Diveid 2 wnoig
%_914 am 5 e
EE T
Dl , ,
[ AN
&) WU AMELLYE
JINAON ALINS Y3IMOd
LI HNOD NN Tob 59 u u u
HOLIMS HOLNTO fesb
IATVA N4 1MV1S _‘
ANNOYO AYALLYE dinind 13nd
FINCONALZNS ONNO¥O 3NIONZ  HOLDANNOD INIONI
H3LIN WNOH
HOLIMS HOLNTD === an.__? 3Sn4 Nv4
VA TIND LIS " 2
VRN L 0o bk u Eu ; F2 27 smnrsoweaEry
e — == pes ] 1
RELYVR¥ILLYE HOLIVMS LV3§ £z 00— o
TNGOWALINS i 7 7 7 7
ETE Y SEIN DEEN
HOLIMS HOLTD o] Te @
WwAEnd|  NO angeBaN 7 7 7 7 el 1¥ e |8
+ Cm— aym ¢ Zﬂ
TH NN O ok E 2 | | voz
BALISO, i\ pas
W0 poce == e a]
aNNO¥D HOLYNNALY 5 3 7 4
VN LMY NOLISOd 3 1 | ] ! F_s
RIS NOTLINST BiRx3 i P i —o]
HOLIMS NOLLINOI b I | o _ aum— L]
N HOLIMS dWaL
= , , yoLvIavY
I
& |

AVIRY H3LYVLS

AVIRI NV

33

WWW.mymowerparts.com



KOHLER 26 HP EFI ELECTRICAL DIAGRAM

For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

«340. HOLIMS/IM IINAON ¥OOTAALNI

N NIRD Q35010 -AN1A LT N
T EICIN) e T o O'NNITHO
“~ONLNOD HOLIMS HOLNTO HOLIMS NOLLINSI ‘ON3ME L1
NOILOW H1 AVTEHOdO  TOHUINOD NOLLOW HY
HALTNHNOH div 0z
1Hon 5N
HOLVIIQNI (]
@ P AN @
lleg L0 Fo— CTTI , L1 , T
TELT Lt | | Tzl
L] , , m 7 il
I
SR o | s = |
anjq by J 9 4 u u 4 Q Q y
sl 1 £ 5
anjq bl \# £ < u u 4
0N :NITHO ‘ ¢ "Rk , J) )] w w M
‘ONANEL] u — ¢ m
HOLIMS Divg J— A — § o
awmm ol N g —— aym N (&)
— | 7))
&
5
N Ad3LVE <
© m © D) © 2
FTINAON ALIAVS (@)
— Y3ALIN UNOH NOLLINDI m
foif | HOLIMS HOLNTD LWVIS
&l foib \ﬁv diNnd 1an 2>
w w ANNOYS AY3LLVE m
"O'N iLV3S NOISN3dSNS , 7 | .
NI Q2LYO0T HOLIMS il
HOLIMS Lv3S B R
f
| HOLNTO JINAON ALINS
, YALINUNOH
iy ) e e o HOLMS HOLNTD LS
b + t 1H1S
AV HALWIS AMLIVE AYALLYE
= wnoig
it | 2 TINGON ALIVS
o MojeA YALUYLS INION3 s 5 AL INHNOH
I pe pos | ﬁ HOLIMS HOLATO NO
+
W A¥3LIVE
ANNOYS ANIONT diind 13N4n33
. 440
QNNOY9
DIV, LINOYID NOLLISOd
HOLIMS NOILINDI

ANIONS QN3 M NOYH M IIA SHOLOANNOD

‘SALON




For Exmark Mower Parts Call 606-678-9623 or 606-561-4983

SEE EXMARK’S COMPLETE
LINE OF PRODUCTS FOR TURF CARE

LAZER Z™
LAZER Z™ HP
TURF RANGER®
TURF TRACER®
TURF TRACER® HP
VIKING HYDRO
METRO™
METRO™ HP
SELF STEERING SULKY
GRASS CATCHER

MICRO-MULCH ™ ACCESSORY

©1997,1998 EXMARK MFG. CO. INC. PART NO. 850613 Rev E.

INDUSTRIAL PARK BOX 808 (402) 223-6300
BEATRICE, NE 68310 FAX (402) 223-5489 k
ALL RIGHTS RESERVED PRINTED IN U.S.A. @E:I ®

MFG. CO. INC.

WWW.mymowerparts.com



	Conversion Replacement Kit
	PN

	SELF STEERING SULKY
	GRASS CATCHER
	MICRO-MULCH ™ ACCESSORY

